CARDIOLOGY PRACTICE GUIDELINES WHAT WE NEED TO KNOW TO GUIDE PATIENT CARE Louann Bailey, DNP, APRN, FANP



OBJECTIVES

- Examine, discuss and apply current Cardiology Guidelines for
 - Primary Prevention of CV disease
 - Treating Hyperlipidemia
 - Treating Atrial Fibrillation
 - Treating Heart Failure

Assessing Cardiovascular Risk

Hyperlipidemia Guidelines

NEW GUIDELINES

Heart Failure Guidelines

Atrial Fibrillation Guidelines







2

PRIMARY PREVENTION

- Adults with DM 12, lifestyle changes are crucial. If medication is indicated, Metformin is 1st line followed by sodium-glucose cotransporter 2 inhibitor or a glucagon-like peptide-1 receptor agonist
- Every adult should be assessed at every healthcare visit for tobacco use
- Aspirin should be used INFREQUENTLY in routine primary prevention of ASCVD due to lack of benefit
- Statin therapy is 1st line treatment for primary prevention of ASCVD in patients with elevated LDL >/= 190 mg/dl, those with DM, who are 40 75 yrs of age, and those determined to be at sufficient ASCVD risk after a risk discussion
- Nonpharmacological interventions are recommended for all adults with elevated BP or HTN. Target BP should be < 130/80 mm/Hg

EMPHASIS ON PATIENT CENTERED APPROACH

- Team based
- Shared decision making
- Social determinants
 Screen for psychosocial stressors

 - Health literacy
 Social and cultural influences

 - Potential barriers Risk for DM, HTN

 - Obesity/Wt loss
 Support to stop tobacco use

RISK-ENHANCING FACTORS FOR CLINICIAN-PATIENT RISK REDUCTION

- Family history of premature ASCVD (males < 55, Females <65)
- Primary hypercholesterolemia (LDL-C 160-189)
- Metabolic syndrome (waist circumference > 40" in men, > 35 " women) Triglycerides > 150 nonfosting, HTN, Hyperglycernia, Iow HDL (< 40 in men, < 50 in women) tally of 3 or more makes the diagnosis
- CKD (GFR 15-59mL/min with or without albuminuria; not treated with HD or transplant
- Chronic Inflammatory conditions (psoriasis, RA, SLE, HIV/AIDS) H/O premature menopause (before 40) h/o pregnancy associated conditions such as preeclampsia

RISK-ENHANCING FACTORS FOR CLINICIAN-PATIENT RISK REDUCTION

• High-risk race/ethnicity (south Asian ancestry)

- Lipids/biomarkers
- applay bioinfarters
 Persistent (3 measurements) elevated primary hypertriglyceridemia (>/= 175 mg/dl, nonfasting)
 Elevated HS C-RP (> 2.0)
 Elevated Lp(a) >/= 50 mg/dL: relative indication for + family h/o premature ASCVD

- ASCVD Elevated apoB (>/= 130 mg/dL) relative indication for its measurement for Triglyceride >/= 200 mg/dL. A level of >/= 130mg/dL corresponds with LDL-C > 140 mg/dL and constitutes a risk-enhancing factor ABI (<0.9)

METS

1-1.5

DEFINING INTENSITY OF PHYSICAL ACTIVITY

- Sitting is the new smoking
- Watch apps to tell you when to stand
- Meetings now have requirements for every hour of sitting there must be 3 minutes of standing or movement
- Remember the exercise requirement?
- For pre-op evaluation, pts are asked if they can walk up a flight of stairs without any CV symptoms. Must be able to do at least 4 METS of greater





· · · · · · · · · · · · · · · · · · ·	

Rank 🔺	State	Adult Obesity Rate 2018
1	Mississippi	39.5%
1		39.5%
3	 Arkansas 	37.1%
4	Louisiana	36.8%
5	- Kentucky	36.6%
6	Alabama	36.2%
7	 Iowa 	35.3%
8	 North Dakota 	35.1%
9	Missouri	35.0%
10	 Oklahoma 	34.8%
10	Texas	34.8%
12	 Kansas 	34.4%
12	- Tennessee	34.4%
14	 South Carolina 	34.3%
15	J Indiana	34.1%
15	 Nebraska 	34.1%
17	♥ Ohio	34.0%

Rank 🔺	State	Adult Obesity Rate 2018	
1	4 Mississippi	39.5%	
1	✤ West Virginia	39.5%	
3	 Arkansas 	37.1%	
4	Louisiana	36.8%	
5	- Kentucky	36.6%	
6	Alabama	36.2%	
7	 Iowa 	35.3%	
8	 North Dakota 	35.1%	
9	Missouri	35.0%	
10	 Oklahoma 	34.8%	
10	Texas	34.8%	
12	 Kansas 	34.4%	
12	- Tennessee	34.4%	
14	 South Carolina 	34.3%	
15	J Indiana	34.1%	
15	 Nebraska 	34.1%	
17	♥ Ohio	34.0%	









SPECIFIC RISK FACTORS

Diabetes-Specific Risk Enhancers That Are Independent of Other Risk Factors in Diabetes Mellitus

 Long duration (≥10 years for T2DM or ≥20 years for type 1 diabetes mellitus) Long duration (>10 years for 1
 Albuminuria >30 mog albumin
 eGFR <60 mL/min/1.73 m2
 Retinopathy
 Neuropathy
 ABI <0.9

t Association Task Force on Clinical Pra 0625 ste; and T2DM, type 2 diabetes mellitu:

DIAGNOSTIC TESTING TO HELP

ion for statin

Selected Examples of Candidates for Coronary Artery Calcium Measurement Who Might Benefit From Knowing Their Coronary Artery Calcium Score Is Zero

s reluctant to initiate statin who wish to understand their risk and potential for benefit

uncerned about d symptord to reinstitute statin therapy after discon

-associated symptoms doler patients (sum 55-40 y of age; wonter 60-80 y of age) with law burden of risk factors who qu would benefit from station thrange models aged analysis (45-5 y of age) with PRCE-aniculated 10-year risk of ASD/10 SH to ~7.5% with factors that increase their ASD/10 risk, although they are in a borderine risk group.



	Neepharmacological	Dose	Appresimate In	epact on SBP
	Intervention		Hypertension	Normotension
Weight loss	Weight/body fat	1-kg reduction in body weight for most adults who are overweight. Expect about 1 mm Hg for every 1-kg reduction in body weight.	1	-2/3 mm Hg
Healthy diet		Consume a diet rich in fruits, vegetables, whole grains, and low-fat dairy products, with reduced content of saturated and total fat.	-11 mm Hg	-3 mm Hg
Reduced intake of dietary sodium	Dietary sodium	1000-mg/d reduction in most adults.	-5/6 mm Hg	-2/3 mm Hg
dietary potassium	Dietary potassium	Aim for 3500-5000 mg/d, preferably by consumption of a diet rich in potassium.	-4/5 mm Hg	-2 mm Hg
Physical activity	Aerobic	 90-150 min/wk 65%-75% beart rate reserve 	-5/8 mm Hg	-2/4 mm Hg
		90-150 min/wk 50%-80% 1 rep maximum 6 exercises, 3 sets/exercise, 10 mpatitions/set	-4 mm Hg	-2 mm Hg
	Isometric resistance	30% -40% maximum voluntary contraction, 3 sessions/wk • 8-10 wk	-5 mm Hg	-4 mm Hg
Moderation in alcobol intake		In individuals who drink alcohol, reduce alcohol* to: Merc <2 drinks daily Women: <1 drink daily	-4 mm Hg	-3 mm Hg

NONPHARMACOLICAL INTERVENTIONS



		ASPIRIN USE
COR	lendat	tions for Aspirin Use Recommendations
llb	A	 Low-dose aspirin (75-100 mg orally daily) might be considered for the primary prevention of ASCVD among select adults 40 to 70 years of age who are at higher ASCVD risk but not at increased bleeding risk.
II: Harm	B-R	 Low-dose aspirin (75-100 mg orally daily) should not be administered on a routine basis for the primary prevention of ASCVD among adults >70 years of age.
III: Harm	C-LD	 Low-dose aspirin (75-100 mg orally daily) should not be administered for the primary prevention of ASCVD among adults of any age who are at increased risk of bleeding.

MANAGEMENT OF BLOOD CHOLESTEROL

	WHAT'S NEW IN THE GUIDELINE? Focus on ASVD Risk Reduction: 4 Statin Benefit Groups
	A New Perspective on LDL-C and/or Non-HDL-C Treatment Goals
	Global Risk Assessment of Primary Prevention
	Safety Recommendations
	Role of Biomarkers
	Future Updates to the Blood Cholesterol Guideline
s	tone et al., 2018, ACC/AHA Blood Cholesteral Guideline









Patients 40-75 without DM and LDL-C /= 70 mg/dL - 189 mg/dL at a 10 year ASCVD risk of >/= 7.5% to 19.9% and tatin therapy is uncertain, consider neasuring CAC

response to LDL-C lowering medication and lifestyle changes with repeat lipid measurements 4-12 weeks after statin initiation or dose adjustment, repeat every 3-12 months as needed









WHAT TO DISCUSS WITH YOUR PATIENTS?

- Family history of premature ASCVD
- Primary Hypercholesterolemia
- Metabolic syndromeChronic Kidney disease
- Chronic inflammatory conditions
- History of premature menopause
- High risk ethnicities
- Lipid Biomarkers





THERE'S AND APP FOR THAT

<u>https://ccccalculator.ccctracker.com/</u>

CARDIOVASCULAR RISK ASSESSMENTS

- Framingham: 10 year risk and 30 year risk
- QRISK2 (NICE Guidelines)
- MESA Risk Score Calculator
- National Heart, Lung and Blood Institute
- ACC/AHA ASCVD Risk Calculator

NCEP ATP III

<u>(http://www.meso-nhibi.org/CACReference.aspx</u> http://www.forminghamheatshudy.org/ http://www.nhibi.nih.gov/lter/daca/guidelines/atglance.pdf Stone et al. (2018) http://cvdisk.nhibi.nih.gov/











	Statin Associated Side Effects	Frequency	Predisposing Factors	Quality of Evidence
CONCERNS FOR SIDE	Statin Associated Muscle Symptems (SAMS) • Mysligas (OK normal)	Infrequent (1%–5%) in RCEs/frequent (5%–10%) in observational studies and clinical setting	Age, Temale, Iow BMI, high-risk medications (CPF2A4 inhibitors, CATFP181 inhibitors), comorbidites (HK; renal, liver, thyroid, pre-exkiling mypp1th), sixan descent, excess alcohol, high levels of physical activity and trauma.	RCTs cohots/observational
EFFECTS	 Myssitis/Myspathy (DK >ULN) with concerning symptoms/objective weakness 	Rare		RC1s cohorts/observational
	Rhabdomyolysis (CK >10iUUN + renal injury)	Rare		RC1s Cohorts/observational
	Statin-associated autoimmune myopathy (SAAM) (HMGCR Ab's, incomplete resolution)	Rare		Case reports
	New onset Diabetes Melitus	Depends on population; more frequent if diabetes melitus risk factors such as BM >30, facting blood glucose >100 mgrdL; metabolic syndrome or A1c >5% are present.	Diabetes risk factors/ metabolic syndrome High-intensity statin therapy	RCTs/Mota-analyses

	Statin Associated Side Effects	Frequency	Predisposing Factors	Quality of Evidence
CONCERNS	Uver Transaminase elevation 3aULN	Infrequent		RCTs/cohorts/observational Case reports
FOR SIDE	Hepatic Failure	Rare		
EFFECTS	CNS • Memory/Cognition	Rare		Case reports; no increase in memory/cognition problems in three large scale RCTs
	Cancer	No definite association		RCTs/meta-analyses
	Other • Renal Function • Catavacts • Tendon Rupture • Hemorthagic Stroke • Interstituial Lung Disease • Low Testosterone	Unfounded Unfounded Unfounded Unfounded Unfounded Unfounded Unfounded		

WHAT ABOUT CHILDREN?

	Acceptable	Borderline	Abnormal
TC	<170 mg/dL (<4.3 mmol/L)	170-199 mg/dL (4.3-5.1 mmol/L)	\geq 200 mg/dL (\geq 5.1 mmol/L)
Triglycerides: 0-9 y	<75 mg/dL (<0.8 mmol/L)	75-99 mg/dL (0.8{1.1 mmol/L)	≥100 mg/dL (≥1.1 mmol/L)
Triglycerides: 10-19 y	< 90 mg/dL (<1.0 mmol/L)	90-129 mg/dL (1.0-1.5 mmol/L)	≥130 mg/dL (≥1.4 mmol/L)
HDL-C	>45 mg/dL (>1.2 mmol/L)	40-45 mg/dL (1.0-1.2 mmol/L)	<40 mg/dL (<1.0 mmol/L)
LDL-C	<110 mg/dL (<2.8 mmol/L)	110-129 mg/dL (2.8-3.3 mmol/L)	\geq 130 mg/dL (\geq 3.4 mmol/L)
Non-HDL-C	<120 mg/dL (<3.1 mmol/L)	120-144 mg/dL (3.1-3.7 mmol/L)	\geq 145 mg/dL (\geq 3.7 mmol/L)



















PROGNOSIS

- AF is associated with an increased long term risk of stroke
- AF is associated with an increased risk for developing HF
- AF is associated with all cause mortality, especially in women
- AF patients have double the mortality rate as compared with those in sinus rhythm

Faster, V., Ryden, L. E., Cannon, D. S., Crijns, H. J., Efferbogen, K. A., Halpern, J. L., ...Wann, L. S. (2011). 2011 ACCTIVMANES Focused Updates Incorporated No the ACCIVINESS2 2005 Guidelines for the Management of Patients with Article Trobation Journal of the American College of Catalogy, 37(11), e015–e136.

PROGNOSIS

- The rate of ischemic stroke among patients with nonvalvular AF avg 5% per year
- AF is a strong independent risk factor for mortality
- One and six strokes occurs in patients with AF
- In HF studies, the annual risk due to AF was 1.5% in persons 50-59 and 23.5% in ages 80-89

Faster, V., Ryden, L. E., Canson, D. S., Crijns, H. J., Elkebogen, K. A., Halperin, J. L., Wann, L. S. (2011). 2011 ACCF104M/HRS Focused Updates Incorporated Into the ACCTIVENUEDC 2005 Guidations for the Management of Patients with Areal Floritation. Journal of the American Collage of Cardiology, 57(11), e311–833.

	ogies and factors Redisposing to a fib
 Electrophysiological abnormalities Enhanced automaticity (focal AF) Conduction abnormality (re-entry) 	 Afrial pressure elevation Mitral or tricuspid valve disease Myocardial disease (systolic or diastolic disease) Semi lunar Valvular abnormalities (causing ventricular hypertrophy Systemic or pulmonary HTN (pulmonary Hypertrophy) Intracardiac tumors or thrombi



ETIOLOGIES AND FACTORS PREDISPOSING TO A FIB

- Changes in autonomic tone
 ↑ parasympathetic activity

 ↑ sympathetic activity
- Primary or metastatic diseases in or adjacent to the atrial wall
- Postoperative Cardiac, pulmonary, esophageal
- Congenital heart disease
- Neurogenic
 SAH
 Non-hemorrhagic, major stroke Idiopathic
- Familial AF
- Renin-Angiotensin-Aldosterone System

January, C. T., Wann, S. L., Apert, J. S., Cakina, H., Cigaroa, J. E., Cleveland, J. C., -Yancy, C. W. (2014). 2014 AMA/ACCIMIS Guideline for the Management of Patients with Atrial Fibritation. Journal of the American Co.

PATHOLOGY OF THROMBUS FORMATION

- Thrombotic material associated with AF most frequently is due turbulent flow in LAA
- This is not seen using transthoracic echo
 For AF that is > 48 hours long, risk increases
- Virchow's triad of stasis applies
 Triad of stasis
 Endothelial dysfunction
 Hypercoagulable state

Cents WH, Bergovist D, Pineo GF et al. Prevention of venous thromboembolism: American College of Check Physicians evidence-based clinical practice guidelines (8th Edition). Chest 2008;133:3815–4538.

-	ASSES	SING ST	ROK	e risk	59
СНА	ADS ₂ ->	CHA ₂ DS ₂ V	ASc		
CHADS2 Risk	Score	CHA2DS2-VASc Risk	Score		
CHF	1	CHF or LVEF ≤ 40%	1		
Hypertension	1	Hypertension	1		
Age > 75	1	Age ≥ 75 Diabetes	2		
Diabetes	1	Stroke/TIA/ Thromboembolism	2		
Stroke or TIA	2	Vascular Disease	1		
From ESC AF Guidelines		Age 65 - 74	1		
	lines-surveys/esc-	Female	1		

Criteria	Poss. Poir
Congestive heart failure Signal symptoms of heart failure confirmed with objective evidence of cardiac dynfunction	tes No +1
Hypertension Resting BP > 140%0 mmHg on at least 2 occasions gr current anthypertensive pharmacologic treatment	los No +1
Age 75 years or older	os No +2
Diabetes mellitus Fastrg glucose > 125 mg/d, or treatment with oral hypoglycemic agent and/or insulin	os No +1
Stroke, TIA, or TE Includes any history of cerebral ischemia	tes No +2
Vascular disease Prior MI, perpheral arterial disease, or aortic plaque	es No +1
Age 65 to 74 years	los No +1
Sex Category (female) Female gender confers higher risk	os No +1



SELECTION OF ANTITHROMBOTIC REGIMEN

• NOACs are recommended over Warfarin where eligible except in those patients with moderate – severe mitral stenosis or a mechanical valve





DRUG - Year (generic name)	<u>Pradaxa - 2010</u> (dabigatran)	Xarelto - 2011 (rivaroxaban)	Eliquis - 2012 (apixiban)	Savaysa - 2015 (edoxaban)	
MECHANISM	Direct thrombin inhibitor	Factor Xa inhibitor	Factor Xa inhibitor	Factor Xa inhibitoran	
INDICATIONS	Nonvalvular a-fib VTE Rx & prevention	Nonvalvular a-fib VTE Rx & prevention	Nonvalvular a-fib VTE Rx & prevention	Nonvalvular a-fib	
DOSING	A-fib: 150mg bid VTE: heparin x 5d then Pradaxa 150 bid VTE prevent: 150 bid	then 20mg qd VTE prevent: 20 qd	A-fib: 5mg bid VTE: 10mg bid x 7d then 5mg bid VTE prevent: 2.5 bid	A-fib: 60mg qd iff CrCl 50-95	
- Renal dosing	75mg bid if CrCl 15-30	15mg qd if CrCl 15-50	2.5mg bid if 2 of: age ≥80, weight ≤60kg, Cr ≥1.5	30mg qd if CrCl 15-50	
BLEED RISK	PMH: Age>75, cancer prior bleed Meds: NSAID, aspirin anitplatelet drug Lab: Cr>1,2, anemia	PMH: Age>75, cancer prior bleed Meds: NSAID, aspirin anitplatelet drug Lab: Cr>1.2, anemia	PMH: Age>75, cancer prior bleed Meds: NSAID, aspirin anitplatelet drug Lab: Cr>1.2, anemia	PMH: Age>75, cancer prior bleed Meds: NSAID, aspirin anitplatelet drug Lab: Cr>1.2, anemia	
- Monitoring	High if PTT >2xULN or or if ECT >3xULN Thrombin time	Proportional to PT, anti-factor Xa assay	anti-factor Xa assay	Proportional to PT	NOACS
INTERACTIONS	Ketoconazole, rifampin	Ketoconazole, rifampin, Ritonavir, verapamil, diltiazem, Tagamet, EES	Ketoconazole, rifampin, Ritonavir, itraconazole, Biaxin	nfampin	
REVERSAL	Charcoal if took <2h Mod.: FFP 2-4u, IVF cryoprecipitate 10u Bad: Praxbind or PCC,	Charcoal if took <2h <u>Mod</u> : FFP 2-4u cryoprecipitate 10u <u>Bad</u> : PCC, (factor 7)	Charcoal if took <2h Mod.: FFP 2-4u cryoprecipitate 10u Bad: PCC, (factor 7)	Charcoal if took <2h <u>Mod</u> : FFP 2-4u cryoprecipitate 10u <u>Bad</u> : PCC, (factor 7)	
- Dialysable? - Half-life	Yes ~15 hours	No ~7 hours	No ~12 hours	No ~12 hours	
OTHER	Higher risk of GI bleed	Avoid if TINR from			

NOAC	Preferred Method	In an Emergency
Dabigatran	1. Ecarin clotting time	APPT (preferably with specific
	2. Dilute thrombin time	calibrated reagents)
Rivaroxaban	Anti-factor Xa	PT (preferably with specific
		calibrated reagents)
Apixaban	Anti-factor Xa	Dilute PT
Edoxaban	Anti-factor Xa	Few firm data



PERCUTANEOUS APPROACHES TO OCCLUDE THE LEFT ATRIAL APPENDAGE

 Percutaneous LAAO should be considered for those AF patients at an increased risk of stroke who have contraindication to long-term anticoagulation and who are at high risk of thromboembolic events IIb





CATHETER ABLATION IN AFIB

Catheter ablation of AF is reasonable in symptomatic AF patient with HF and reduced LVEF IIa



COMPLICATING ACUTE CORONARY SYNDROME

- If triple therapy is prescribed post-stent placement, clopidogrel is preferred over prasugrel $\ensuremath{\text{la}}$
- Double therapy with P2Y₁₂ inhibitor and dose adjusted vitamin K antagonist is reasonable in post-stenting Ila
 Double there is the test of the section of the s
- Double therapy with clopidogrel and low-dose rivaroxabn (15 mg daily) may be reasonable post-stenting lia
- Double therapy with a P2Y_{12} inhibitor and dabigatran 150 mg twice daily is reasonable post-stenting IIa
- If triple therapy is prescribed for patients with AF who are at increased risk of stroke and who have undergone PCI with stenting for ACS, a transition to double therapy at 4-6 weeks may be considered IIB

P2Y12 INHIBITORS

Table 4 Comparison of pharmas	cological characteristics of major	P2Y12 receptor antagonis	15	
Characteristics	Clopidogrel	Prasugrel	Ticagrelor	Cangrelor
Receptor blockage	Irreversible	Irreversible	Reversible	Reversible
Route of administration	Oral	Oral	Oral	Intravenous
Frequency	Once daily	Once daily	Twice daily	Continuous micropump infusion
Prodrugs	Yes	Yes	No*	No
Effective	2-8 h	30 min-4 h ^b	30 min-4 h*	2 min
Expiration	7-10 days	7-10 days	3-5 days	30-60 min
Interaction with CYP targeted drugs	CYP2C19	None	CYP3A4/5	None
Indications	ACS undergoing PCI and stable coronary heart disease	ACS undergoing PCI	AII ACS	ACS undergoing PCI
*, although most ticagrelor-me metabolite (AR-C124910XX); *,			30-40% of these e	ffects originate from their active

DEVICE DETECTION OF AF AND AFLUTTER

- In patient with cardiac implantable electronic devices, atrial high rate episodes (AHREs) should prompt further evaluation \parallel

In patients with cryptogenic stroke in whom long-term external ambulatory monitoring is inconclusive, implantation of a cardiac monitor is reasonable to detect silent AF $\$ IIa

WEIGHT LOSS

 Weight Loss and risk factor modification is recommended for overweight/obese patients with Afib |

BALANCING RISKS AND BENEFITS LOE I

- NOACs are recommended over warfarin in NOAC- eligible patients with AF (except with moderate-to-severe mitral stenssis or a mechanical heart valve
- Among patients treated with warfarin, the INR should be determined at least weekly during initiation of OAC and at least monthly after achieving therapeutic range
- In patients with AF except with moderate-to-severe mitral stenosis or a mechanical heart valve, the CHA₂DS₂-VASc score is recommended for assessment of stroke
- For patients with AF who have a mechanical heart valve, warfarin is recommended

 Selection of anticoagulant should be based on the risk of thromboembolism, irrespective of whether the AF pattern is paroxysmal, persistent, or permanent

BALANCING RISKS AND BENEFITS LOE I

- Renal function and hepatic function should be evaluated before initiation of a NOAC and re-evaluated at least annually
- In patients with AF, anticoagulant therapy should be individualized on the basis of shared decision-making after discussion of the absolute risks and relative risks of stroke and bleeding, as well as the patient's values and preferences
- Patients with atrial flutter, anticoagulant therapy is recommended according to the same risk profile used for $\ensuremath{\mathsf{AF}}$
- Patients with AF excluding those with moderate-severe mitral stenosis or mechanical heart valve, who are unable to maintain a therapeutic INR with Warfarin, use of a NOAC is recommended

BALANCING RISKS AND BENEFITS

• For patients with AF (excluding moderate-severe mitral stenosis or mechanical heart valve and a CHA_2DS_2 -VASc score of 0 in men and 1 in women, it is reasonable to omit anticoagulant therapy

BALANCING RISKS AND BENEFITS

- Patients with AF with a CHA₂DS₂-VASc score of 2 or greater in men or 3 or greater in women and who have end-stage CKD; Creatinine clearance < 15mL/mi or on dialysis, it may be reasonable to prescribe warfarin or apixaban
- Patient with AF (except with moderate to severe mitral stenosis or mechanical heart valve and moderate to sever CKD (serum creat >/= 1.5 mg/dL (apixaban), CrCl 15 to 30 mL/min (dabigatran) with elevated CHA,DS,-VASc score, theatment with reduced doses of direct throbin or factor Xa inhibitors may be considered

BALANCING RISKS AND BENEFITS

- Patients with AF except for moderate-to-severe mitral stenosis or a mechanical heart valve and CHA₂DS₂-VASc score of 1 in men and 2 in women, prescribing an OAC to reduce thromboembolic stroke risk may be considered
- End stage CKD or on dialysis, the direct thrombin inhibitor dabigatran or the factor Xa inhibitors rivaroxaban or edoxaban are not recommended due to lack of evidence that benefit exceeds risk
- Direct thrombin inhibitor dabigatran should not be used in patients with AF and a mechanical heart valve

BALANCING RISKS AND BENEFITS

- If interruption of oral anticoagulation is needed in patients with Chronic AF with a mechanical heart valve; unfractionated heparin or LMWH is recommended
- Any bridging should balance the risks of stroke and bleeding and the duration of time a patient will not be anticoagulated

OTHER CONSIDERATIONS

- Urgent direct-current CV of new-onset AF in the setting of ACS is recommended for hemodynamic compromise, ongoing ischemia, or inadequate HR control
- IV BB can be used for those not hemodynamically unstable or who have bronchospasm
- Administration of amiodarone or digoxin may be considered to slow a RVR response in patients with ACS and AF associated with severe LV dysfunction, HF, or hemodynamically unstable
- \bullet Nondihydropyridine CC may be considered to slow a RVR in patients with ACS and AF if no evidence of HF or hemodynamic instability



DEFINITION OF HEART FAILURE

- Complex clinical syndrome
- Result from any structural or functional impairment of ventricular filling or ejection of blood
- May result from disorders of the pericardium, myocardium, endocardium, heart valves, or great vessels or certain metabolic abnormalities

Circulation Volume 128/16):e240-e327 October 15, 2013

-







HEART FAILURE WITH PRESERVED EJECTION FRACTION HFMREF AND HFPEF AS DEFINED AS EF 40-71%

- Patients characterized by preserved LV function may not have an entirely normal EF
- Criteria to define the syndrome of HFpEF

- Evidence of preserved or LVEF
 Evidence of abnormal LV diastolic dysfunction determined by Doppler ECHO
 Evidence of abnormal LV diastolic dysfunction by left heart catheterization

IMPORTANT RISK FACTORS

- Hypertension
- Single most important modifiable risk factor
- Diabetes Mellitus
 Obesity and insulin resistance
- Aetabolic syndrome
 Abdominal adiposity, hypertriglyceridemia, low HDL, HTN and Fasting Hyperglycemia
- Atherosclerotic Disease
- Coronary, cerebral or peripheral blood vessel disease

MEASUREMENT OF NATRIURETIC PEPTIDES

90

- BNP or NT-proBNP levels should be assessed in all patients suspected of having HF when the diagnosis is uncertain
- BNP & NT-proBNP can be helpful with risk stratification
- Determination of BNP or NT-proBNP is not recommended as a routine part of evaluation for structural heart disease in patients at risk without signs/symptoms of HF



BIOMARKERS **BNP OR NT-PROBNP**

- Ambulatory Patients
 May be helpful with presentation of dyspnea to support clinical decision making
 May be helpful in establishing prognosis in severity of chronic HF
- Hospitalized/Acute Care
- Useful for clinical decision making if uncertain

MEASUREMENT OF NATRIURETIC PEPTIDES

- BNP or NT-proBNP levels should be assessed in all patients suspected of having HF when the diagnosis is uncertain
- BNP & NT-proBNP can be helpful with risk stratification
- Determination of BNP or NT-proBNP is not recommended as a routine part of evaluation for structural heart disease in patients at risk without signs/symptoms of HF



OTHER BIOMARKERS THAT MAY BE HELPFUL

- Myocardial Injury: Troponin T or I
- Myocardial Fibrosis: soluble ST2 and Galectin-3
- HsCRP
- Oxidative Stress: Nitrous Oxide





	CA	RDIAC IMA	GING
PET • Ischemia • Viability • Iimited availability • Radiation exposure	Heart Cath • HF that is determined to be ischemic • Considered for patients with High test probability of CAD	CCTA • Low intermediate pre test probability of CAD in patients with HF • Non-invasive means to visualize coronary andtomy in patients with HF	

RECOMMENDATIONS TO PREVENT OR DELAY OVERT HF

- Treat HTN aggressively (IA)
- Treat with Statins (I A)
- Smoking cessation (I A)
- Treat risk factors (IIa C)

RECOMMENDATIONS TO PREVENT OR DELAY OVERT HF

- For DM TII consider starting Empagliglozin (IIa C)
- Start an ACE-I for asymptomatic pts with and without h/o MI (I C)
- ACE-I Should be started in patients with stable CAD to prevent HF (IIa B)
- Beta blockers started in asymptomatic LV Systolic dysfunction & h/o MI to prolong life (I B)

RECOMMENDATIONS TO PREVENT OR DELAY OVERT HF

ICD recommended in patients (I B)
 Asymptomatic LVEF < 30% d/t ischemia who are at least 40 days post acute MI
 Asymptomatic NICM <30% who receive OMT to prevent SCD

MEDICATIONS

- ACE/ARB
- Beta Blockers
- Aldosterone Antagonist
- Vasodilators
- Diuretics
- Digoxin
- ARNI

Ace Inhibitors	Initial Dally Dose	Maximum Dose
Captopril	6.25 mg tid	50 mg tid
Enalapril	2.5 mg bid	10 to 20 mg bid
Fosinopril	5 to 10 mg daily	40 mg daily
Lisinopril	2.5 to 5 mg daily	20 to 40 mg daily
Perindopril	2 mg daily	8 to 16 mg
Quinapril	5 mg daily	20 mg daily
Ramipril	2.25 to 2.5 mg daily	10 mg daily
Trandolapril	2 mg daity	4 mg daily
ARBS		
Candesartan	4 to 8 mg daily	32 mg daily
Losartan	25 to 50 mg daily	50 go 150 mg daily
Valsartan	20 to 40 mg bid	160 mg bid

Cautions and contraindications

Creat ≥ 3 mg/dl
K > 5.0 mEq/L
Systolic < 80 mm/Hg

• Bilateral RAS

- Start Low and titrate to target dose Assess renal function and potassium within 7-10 days of starting and uptitrating
- Need to be cautious in the elderly due to orthostatic hypotension
- Class effect





ALDOSTERONE ANTAGONIST

- ACCF/AHA 2013 HF guidelines
- Class I, A Recommendation
- + LVEF \leq 35% with NYHA Class II-IV HF to reduce Morbidity and mortality
- Creating should be less than 2.5 mg/dl or < for men and less than 2.0 mg/dl or < in women or GFR > 30 mL/min/1.73m²

ALDOSTERONE CLINICAL EFFECTS AND WHY WE WANT TO BLOCK IT'S AFFECTS

- Promotes retention of Sodium
- Promoted loss of potassium and magnesium
- Potentiates catecholamines
- Inhibits the parasympathetic nervous system
- Decreases arterial compliance
- Promotes direct remodeling
- Has prothrombotic properties
- Causes vascular inflammation and injury

ALDOSTERONE ANTAGONISTS

The landmark RALES trial (Randomized Aldactone Evaluation Study) showed a 30% reduction in all-cause mortality as well as a reduced risk of SCD and HF hospitalizations with the use of spironolactone in patients with chronic HFrEF and LVEF < 35%. Eplerenone has been shown to reduce all-cause deaths, CV deaths, or HF hospitalizations in wider range of patient with HFrEF.

					אוואר
		JJILK			
Drug Dosing for Aldosterone Receptor Antagonists					
	Eplerenone		Spironolactone		
eGFR (mL/min/1.73 m ²)	<u>> 50</u>	30 t0 49	<u>≥</u> 50	30 t0 49	
Initial dose (only if K* ≤ 5 mEq/L)	25 mg daily	25 mg QOD	12.5 to 25 mg daily	12.5 mg daily or QOD	
Maintenance dose (after 4 wk for K' ≤ 5 mEq/L)	50 mg daily	25 mg daily	25 mg daity	12.5 to 25 daily	
Adapted from					

-

MONITORING FOR ALDOSTERONE ANTAGONIST

- To reduce the delay in onset: may load with dosing 2-3 times daily for RRST day
 Stop or interrupt therapy if Potassium is > 5 mEq/L or Serum Creatinine is > 4 mg/dl

- If GFR is 31-50ml/min use lowest dose
- K levels and rend function should be monitored at 3 days, 1 wk, after initiation or increase, then 2-4 weeks for 3 months, then q 3 months for the first year then livice yearly When monitoring Renal function and considering for HF treatment Creat should be $\leq 2.5 \text{ mg/dl}$ in men Creat should be $\leq 2 \text{ mg/dl}$ in women

HYDRALAZINE AND ISOSORBIDE DINITRATE Class I LOE A The combination of hydralazine and isosorbide dinierase is recommended to reduce mobilidity and mortality for Aprican Americans with hydra Class III - Di HFEFT recolitation therapy with ACE Inhibitors and beta biockers, unless contraindicated Class I la LOE B

A combination of internatione and issolity the control to the can be useful to reduce morbidity and morality in patients with current or prior symptomatic HFr/EF who cannot be given an ACE Inhibitor or ARB because of drug incolerance, hypotension or renal insufciciency, unless contraindicated

Yancy et al. (2027)



Drug	Inicial Daily Dose	Maximum Total daily Dose	Duration of Action	21
Loop diuretics				1
Bumetanide	0.5 to 1.0 once or twice	10 mg	9-6 hours	ETIO
Furosemide	20 to 40 mg once or twice	600 mg	6-8 hours	ETIC
Torsemide	10 to 20 mg once	200 mg	12-16 hours	22.
Thiazide Diuretics				
Chlorothiazide	250 to 500 mg once or twice	1000mg	6-12 hours	
Hydrochlorothiazide	25 mg once of twice	200 mg	6-12 hours	
Chlorthalidone	12.5 to 25 mg once	200 mg	29-72 hours	
Indapmide	2.5 mg once	5 mg	36 hours	124
Metolazone	2.5 mg once	20 mg	12 - 24 hours	
Potassium Sparing Diuretics				
Amiloride	5 mg once	20 mg	29 hours	
SprionolaCtone	12.5 to 25 mg once	50 mg	2-3 hours	
Triamterene	50 to 75 mg twice	200 mg	7-9 hours	121
Sequencial nephron blockade				
Metolazone	2.5 to 20 mg once plus loop diuretic	NA	NA	
Hydrochlorothiazide	25 to 100 mg once or twice plus loop diuretic	NA	NA	
Chlorothiazide (IV)	500 to 1000 mg once plus loop diuretic	NA	NA	
Telley ac all 12017/				



DIURETIC THERAPY

Considerations

Outpatient weight loss of 0.5 to 1.0 kg per day Adjustable diuretic dosing Use with moderate sodium restriction

Diuretic Resistance Reasons High sodium intake NSAIDS Severe Renal impairment Renal hypoperfusion

Strategies
 IV

• Different Loop Addition of Thiazide diuretic



DIGOXIN

- Digoxin can be beneficial in patients with HFrEF, unless contraindicated, to decrease hospitalization
- Consider for selected patients
- Treatment for 1-3 months can often improve symptoms, HRQOL and exercise tolerance
- Should be on other GDMT first and added later
- Do not use in patients with significant AV block unless they have a PPM
- Use cautiously with other meds that can depress the AV node function or affect Digoxin levels (amiodarone or a beta blocker)

DIGOXIN MONITORING AND CONSIDERATIONS

- GFR > 50 mL/min: no dosage adjustment
- GFR 10-50 mL/min: reduce 25-75% of normal dose
- GFR < 10 mL/min: reduce 10-25% normal dose • Periodic ECG to assess for desired affect
- Digoxin serum levels should be drawn within 5-7 days
- After dose change: 7-10 days
- ESRD: may take 15-20 days to reach steady state

OTHER THINGS TO CONSIDER IN HF

- Anticoagulation may be considered in patients who have additional risk such as PAF, AF and risk for cardioembolic stroke (Class I)
- Selection of an anticoagulant for permanent or persistent AF should be based on each individual patient need (Class I) Recommend risk stratifying using CHADS₂ or CHADS2-VASc for OAC considerations
- Use of low-dose ASA in systolic HF patients with no prior MI or known CAD remains unknown
- Omega-3 poly unsaturated fatty acid (PUFA) supplementation is reasonable to use for adjunctive therapy to reduce CV hospitalization
- Coenzyme Q 10, carnitine, taurine, and antioxidants: no added benefit to date



ARNI

Sacubitril and Valsartan

- Enfresto
 Angiotensin III Receptor Blocker
 Inhibits vasocontriction
 Neprilysin Inhibitor
 Prodrug, inhibits neprilysin via active metabolite LBQ657

ARNI

- Disease related concerns and use with caution with the following
 Aortic or mitral valve stenosis
 Heart failure: Look at other meds, renal fx, hepatic fx
 Hepatic impairment: maderate reduce dose
 Renal artery stenosis; use with caution
 Renal impairment: adjust dose
 Elderly: Adjust for those ≥ 75

IVABRADINE CORLANOR

- Category: CV Agent I_r Channel inhibitor
 Use based on SHIFT trial
- Used for pts intolerant or unable to uptitrate traditional B blocker
- Used in pts with NYHC II-IV HFrEF (SHIFT < 35%) Affects SA node, not AV or IV Conduction
- Pure HR lowering drug, inhibiting cardiac pacemaker funny current
- May reduce HF readmissions

• Dosing

IVABRADINE CORLANOR

- Dosing
 HF: 5 mg twice daily or 2.5 mg twice daily (h/o conduction defect) Max dose 7.5 mg BiD
 Watch for 5A nade dysfunction and bradycardia
 Off label use: Stable Angina: 2.5 mg to max of 7.5 mg twice daily
 Stop drug if angina not improved
 No renal adjustments for CrCl ≥ 15 ml/min
 Use with caution for CrCl < 15 ml/min

OTHER THINGS TO CONSIDER IN HF DRUGS AND THINGS THAT DO NOT PROVE THEY HELP HFREF

- Nutritional supplements as treatment for HF are not recommended
- Most Calcium Channel blockers except for Amlodipine
- Most antiarrhythmics, NSAIDS, or thiazolidinediones
- Long-term infused positive inotropic drugs unless used as palliation for ESD

OTHER THINGS TO CONSIDER IN HF DRUGS AND THINGS THAT DO NOT PROVE THEY HELP HFREF

- Nutritional supplements as treatment for HF are not recommended
- Most Calcium Channel blockers except for Amlodipine
- Most antiarrhythmics, NSAIDS, or thiazolidinediones
- Long-term infused positive inotropic drugs unless used as palliation for ESD

STRATEGIES FOR ACHIEVING OPTIMAL GDMT

- Strategize patients who may need more frequent visits

- Monitor Renal Function and electrolytes
 Patients may complain of symptoms of fatigue and weakness
 Discourage sudden DC of therapy
- Carefully review doses and other meds





